cuarrers  Parts List

Serial No. 141869 - Present

0
-

W ® N v R WDN-ZS=

N N N N N = = m @ o = @ = =2 = =3 =
H W N = O VWV 0 N O 1 A W N = O

Drawing List

“1370 XL & HP Tube Assembly” on page 130
“1380 XL & HP Tube Assembly” on page 132
“1390 XL & HP Tube Assembly” on page 134
“13110 XL & HP Tube Assembly” on page 136

“XL Series Boot Assembly - All Sizes” on page 138
“HP Series Boot Assembly - All Sizes” on page 140

“Undercarriage Parts - 1370, 1380 & 1390 XL & HP Augers” on page 142

“Undercarriage Parts - 13110 HP Augers” on page 144
“Common Parts - All Sizes” on page 146

. "Auger Decals” on page 148

. “XL Series Swing Tube & Spout Assembly” on page 150

. “"HP Series Swing Tube & Spout Assembly” on page 152

. “XL Series Swing Hopper Assembly” on page 154

. "HP Series Swing Hopper Assembly” on page 156

. "XL Series Swing Hopper Drive” on page 158

. "HP Series Swing Hopper Drive” on page 160

. "Weasler PTO Shaft Breakdown” on page 162, 163, 164 & 165

. “Walterscheid PTO Shaft Breakdown” on page 166, 167, 168 & 169
. “XL Series Upper Swing Tube Gearbox Breakdown” on page 170
. “XL Series Lower Swing Tube Gearbox Breakdown” on page 171
. "HP Series Upper Swing Tube Gearbox Breakdown” on page 172
. "HP Series Lower Swing Tube Gearbox Breakdown” on page 173
. "HP Main Speed Reduction Gear Box” on page 174

. “XL Series Reversing Kit” on page 176

129

13” MDSA Augers



13” MDSA Augers

1370 XL & HP Tube Assembly




13” MDSA Augers

REF # PART No. DESCRIPTION Qry
1 2064565 XL LOWER TUBE WELDMENT C/W DECALS 1
NS 2064592 XL LOWER FLIGHT WELDMENT 1
1 2064560 HP LOWER TUBE WELDMENT c/w DECALS 1
NS 2064632 HP LOWER FLIGHT WELDMENT 1
2 2064556 XL & HP SUSPENSION TUBE WELDMENT 1
NS 2064604 XL & HP SUSPENSION FLIGHT WELDMENT 1
3 2064534 XL & HP 10' TUBE WELDMENT 1
NS 2064601 XL &HP 10’ FLIGHT WELDMENT 1
4 2064547 XL & HP DISCHARGE TUBE WELDMENT 1
NS 2064611 XL & HP DISCHARGE FLIGHT WELDMENT 1
5 B008310 TRUSS CABLE - 1/2" x 54’ ¢/w LOOP 1
6 2064602 TRUSS CABLE - 1/2" x 22" ¢/w LOOP 1
7 B008108 TRUSS CABLE - 3/8" x 55" ¢/w LOOP 2
8 8000487 5/8"x 2 1/2" BOLT - GR.5 7
9 B002311 BUTT TITE SPACER - 5/8" ID x 3/4" LG 7
10 8000061 5/8” STOVER LOCK NUT 19
11 8023413 1" OD x 5/8”" ID FLAT WASHER 12
12 8000511 5/8" x4 1/2" BOLT - GR.8 12
13 2064513 SIDE CABLE MOUNT 4
14 8000364 1/2" x 1 1/2" BOLT - GR.5 36
15 8001122 1/2" LOCK WASHER 36
16 8000775 1/2" HEX NUT 36
17 B008080 3/8" CABLE CLAMP 10
18 2064511 MAIN TRUSS TOWER UPRITE 2
19 2064512 TRUSS TOWER SUPPORT 3
20 8023370 1/2" x 1 1/4” BOLT - GR.5 20
21 8015210 1/2” LOCK NUT 20
22 B008085 1/2" CABLE CLAMP 8
23 B008475 TURN BUCKLE - 5/8" x 12" 3
24 B008086 1/2" CABLE THIMBLE 2
25 B0020247 EYEBOLT - 5/8" x 16" 1
26 8000796 5/8" HEX NUT 2
27 8001127 5/8" FLAT WASHER 6
28 2066980 SWIVEL CABLE MOUNT 1
29 8000539 3/4" x21/2" BOLT - GR.5 2
30 8001135 3/4” FLAT WASHER 4
31 8023319 3/4" STOVER LOCK NUT 2
32 B008081 3/8" CABLE THIMBLE 2

131



13” MDSA Augers

1380 XL & HP Tube Assembly




13” MDSA Augers

REF # PART No. DESCRIPTION Qry
1 2064565 XL LOWER TUBE WELDMENT C/W DECALS 1
NS 2064592 XL LOWER FLIGHT WELDMENT 1
1 2064560 HP LOWER TUBE WELDMENT c/w DECALS 1
NS 2064632 HP LOWER FLIGHT WELDMENT 1
2 2064556 XL & HP SUSPENSION TUBE WELDMENT 1
NS 2064604 XL & HP SUSPENSION FLIGHT WELDMENT 1
3 2064586 XL & HP 20' TUBE WELDMENT 1
NS 2064604 XL & HP 20’ FLIGHT WELDMENT 1
4 2064547 XL & HP DISCHARGE TUBE WELDMENT 1
NS 2064611 XL & HP DISCHARGE FLIGHT WELDMENT 1
5 B0083094 TRUSS CABLE - 1/2" x 62" ¢/w LOOP 1
6 2064627 TRUSS CABLE - 1/2" x 43’ ¢/w LOOP 1
7 2066537 TRUSS CABLE - 3/8" x 62" ¢/w LOOP 2
8 8000487 5/8"x 2 1/2" BOLT - GR.5 9
9 B002311 BUTT TITE SPACER - 5/8" ID x 3/4" LG 9
10 8000061 5/8” STOVER LOCK NUT 21
11 2064603 TRUSS CABLE - 1/2" x 24’ ¢/w LOOP 1
12 8000511 5/8" x4 1/2" BOLT - GR.8 12
13 2064513 SIDE CABLE MOUNT 6
14 8000364 1/2"x 1 1/2" BOLT - GR.5 36
15 8001122 1/2" LOCK WASHER 36
16 8000775 1/2" HEX NUT 36
17 B008080 3/8" CABLE CLAMP 12
18 2064511 MAIN TRUSS TOWER UPRITE 2
19 2064512 TRUSS TOWER SUPPORT 3
20 8023370 1/2"x 1 1/4” BOLT - GR.5 20
21 8015210 1/2” LOCK NUT 20
22 B008085 1/2" CABLE CLAMP 12
23 B008475 TURN BUCKLE - 5/8" x 12" 4
24 B008086 1/2" CABLE THIMBLE 3
25 B0020247 EYEBOLT - 5/8" x 16" 1
26 8000796 5/8" HEX NUT 2
27 8001127 5/8" FLAT WASHER 6
28 2066980 SWIVEL CABLE MOUNT 1
29 8000539 3/4" x21/2" BOLT - GR.5 2
30 8001135 3/4” FLAT WASHER 4
31 8023319 3/4” STOVER LOCK NUT 2
32 B008081 3/8" CABLE THIMBLE 2
33 8023413 1" OD x 5/8" FLAT WASHER 12

133



13” MDSA Augers

1390 XL & HP Tube Assembly




13” MDSA Augers

REF # PART No. DESCRIPTION Qry
1 2064582 XL LOWER TUBE WELDMENT C/W DECALS 1
NS 2064592 XL LOWER FLIGHT WELDMENT 1
1 2064614 HP LOWER TUBE WELDMENT c/w DECALS 1
NS 2064632 HP LOWER FLIGHT WELDMENT 1
2 2064600 XL & HP SUSPENSION TUBE WELDMENT 1
NS 2064604 XL & HP SUSPENSION FLIGHT WELDMENT 1
3 2064631 XL & HP 10’ TUBE WELDMENT 1
NS 2064601 XL & HP 10’ FLIGHT WELDMENT 1
4 2064547 XL & HP DISCHARGE TUBE WELDMENT 1
NS 2064611 XL & HP DISCHARGE FLIGHT WELDMENT 1
5 B008309 TRUSS CABLE - 1/2" x 73’ ¢/w LOOP 1
6 B0083107 TRUSS CABLE - 1/2" x 50" c¢/w LOOP 1
7 2066592 TRUSS CABLE - 3/8" x 73’ c¢/w LOOP 2
8 8000487 5/8"x21/2" BOLT - GR.5 9
9 B002311 BUTT TITE SPACER - 5/8" ID x 3/4" LG 9
10 8000061 5/8” STOVER LOCK NUT 17
11 2064568 FLIGHT JOINING TUBE 3
12 8000511 5/8" x4 1/2" BOLT - GR.8 16
13 2064513 SIDE CABLE MOUNT 6
14 8000364 1/2"x11/2" BOLT - GR.5 52
15 8001122 1/2" LOCK WASHER 48
16 8000775 1/2" HEX NUT 48
17 B008080 3/8" CABLE CLAMP 12
18 2064511 MAIN TRUSS TOWER UPRITE 2
19 2064512 TRUSS TOWER SUPPORT 3
20 8023370 1/2"x 1 1/4” BOLT - GR.5 20
21 8015210 1/2" LOCK NUT 24
22 B008085 1/2" CABLE CLAMP 13
23 B008475 TURN BUCKLE - 5/8" x 12" 4
24 B008086 1/2" CABLE THIMBLE 3
25 B0020247 EYEBOLT - 5/8" x 16" 1
26 8000796 5/8" HEX NUT 2
27 8001127 5/8" FLAT WASHER 6
28 2066980 SWIVEL CABLE MOUNT 1
29 8000539 3/4" x 2 1/2" BOLT - GR.5 2
30 8001135 3/4” FLAT WASHER 4
31 8023319 3/4” STOVER LOCK NUT 2
32 B0O08081 3/8” CABLE THIMBLE 2
33 8023413 1"0OD x 5/8”" ID FLAT WASHER 16
34 2065300 TRUSS CABLE - 1/2" x 33’ ¢/w LOOP 1
35 2064586 XL & HP 20’ TUBE WELDMENT 1
NS 2064604 XL & HP 20’ FLIGHT WELDMENT 1
36 2064508 RIGHT SHORT TRUSS TOWER 1
37 2064506 LEFT SHORT TRUSS TOWER 1
38 2054510 SHORT TRUSS TOWER TOP 1

135



13” MDSA Augers

13110 XL & HP Tube Assembly

136



13” MDSA Augers

REF # PART No. DESCRIPTION Qry
1 2064582 XL LOWER TUBE WELDMENT c/w DECALS 1
NS 2064592 XL LOWER FLIGHT WELDMENT 1
1 2064614 HP LOWER TUBE WELDMENT c/w DECALS 1
NS 2064632 HP LOWER FLIGHT WELDMENT 1
2 2064562 XL & HP 20' COMMON TUBE WELDMENT 1
NS 2064604 XL & HP 20' COMMON FLIGHT WELDMENT 1
3 2064520 13110 HP SUSPENSION TUBE WELDMENT 1
NS 2064601 XL & HP 10’ FLIGHT WELDMENT 1
4 2064547 XL & HP DISCHARGE TUBE WELDMENT 1
NS 2064611 XL & HP DISCHARGE FLIGHT WELDMENT 1
5 2065316 TRUSS CABLE - 1/2" x 92" ¢/w LOOP 2
6 2065313 TRUSS CABLE - 1/2" x 64’ c/w LOOP 2
7 2065300 TRUSS CABLE - 1/2" x 33’ ¢/w LOOP 2
8 2066541 TRUSS CABLE - 3/8" x 92’ ¢/w LOOP 2
9 8000487 5/8"x 2 1/2" BOLT - GR.5 9
10 B002311 BUTT TITE SPACER - 5/8" ID x 3/4”" LG 9
11 8000061 5/8" STOVER LOCK NUT 13
12 8000510 5/8" x4 1/2" BOLT - GR.5 5
13 2064515 CABLE SPLITTER 5
14 B008081 3/8" CABLE THIMBLE 2
15 8000511 5/8" x4 1/2" BOLT - GR.8 20
16 8023413 1"0OD x 5/8” ID FLAT WASHER 20
17 2064513 SIDE CABLE MOUNT 8
18 8000364 1/2" x 1 1/2" BOLT - GR.5 64
19 8001122 1/2" LOCK WASHER 60
20 8000775 1/2" HEX NUT 60
21 B008080 3/8" CABLE CLAMP 14
22 8015210 1/2" LOCK NUT 24
23 2064508 RIGHT SHORT TRUSS TOWER 1
24 2064506 LEFT SHORT TRUSS TOWER 1
25 2054510 SHORT TRUSS TOWER TOP 1
26 B008085 1/2" CABLE CLAMP 26
27 2064511 MAIN TRUSS TOWER UPRITE 2
28 2064512 TRUSS TOWER SUPPORT 3
29 8023370 1/2" x 1 1/4" BOLT - GR.5 20
30 B008086 1/2" CABLE THIMBLE 6
31 B008475 TURN BUCKLE - 5/8" x 12" 6
32 B0020247 EYEBOLT -5/8" x 16" 2
33 8000796 5/8" HEX NUT 4
34 8001127 5/8" FLAT WASHER 8
35 2066980 SWIVEL CABLE MOUNT 1
36 8000539 3/4"x21/2" BOLT - GR.5 2
37 8001135 3/4" FLAT WASHER 4
38 8023319 3/4" STOVER LOCK NUT 2

137



13” MDSA Augers

XL Series Intake Boot Assembly - All Sizes

138



13” MDSA Augers

REF PART No. DESCRIPTION Qry REF PART No. DESCRIPTION Qry
1 C306773 80-17 SPROCKET - 1.38” BORE 1 31 8000764 3/8" WING NUT 2
2 (C317533A | XL BOOT C/W DECALS 1 32 8000760 3/8" JAM NUT 2
3 C317534 XL CLEAN OUT DOOR 1 33 8000056 5/16" STOVER LOCK NUT 8
4 C316535 OUTER GEAR BOX MOUNT 1 34 8000475 5/8" x 2" CARRIAGE BOLT 3
5 C316536 INNER GEAR BOX MOUNT 1 35 8000467 5/8"x 1 3/4” CARRIAGE BOLT 1
6 C305026 PTO CLASP 1 36 8000235 3/8" x 1" CARRIAGE BOLT 4
7 C302884 3/8"KEY x 1 1/4” LG 1 37 8000566 3/4" x5 1/2" BOLT - GR.5 1
8 C302713 SPACER PLATE 1 38 8000349 1/2"x 1" BOLT - GR.5 4
9 C301853 UPPER HOUSING SHIELD 1 39 8000959 5/16" x 3/4" SCREW 2
10 C199007 COVER PLATE 1 40 8023370 1/2"x 1 1/4” BOLT - GR.5 12
11 B198362 BOOT ACCESS COVER 1 41 8000215 5/16" x 4" BOLT - GR.5 (SHEAR BOLT) 3
12 B027504A | PLASTIC BOOT SHIELD 1 42 8000177 5/16" x 1" BOLT - GR.5 1
13 8000240 3/8"x 1" SF BOLT 2 43 8000010 5/16" x 1" BOLT - GR.8 (SHEAR BOLT) 4
14 B017203 13/8" BEARING - 2 BOLT 1 44 B021994 1/8" x 3/4” FOAM 4.5’
15 B017178 13/4" BEARING - 4 BOLT 1 45 8000361 1/2" x 1 1/2" CARRIAGE BOLT 2
16 B0094205 | 80-17 SPROCKET - 1 3/4" BORE 1 46 8000351 1/2" x 1" SF BOLT 4
17 B0090255 R80 CHAIN x 36 PITCH 1 47 C306053A | 13" HITCH 1
18 B0030237 13" XL LOWER GEAR BOX 1 48 B001143 3/4" LOCK NUT 1
19 8000156 1/4" x 3 1/2" BOLT - GR.5 2 49 B030500 5000 Ib SIDE WING IMPLEMENT JACK 1

20 B002094 1/8" x 2 9/16" HAIR PIN CLIP 1 50 C116471 ACCESS COVER 1

21 8000055 1/4" LOCK NUT 2 51 8000755 3/8" HEX NUT 4

22 B0020419 | 3/8"x 1 1/4" SET SCREW 2 52 2114007 UPPER PTO SHAFT HOLDER 1

23 8023369 1/2" SERRATED FLANGE NUT 4 53 2114021 LOWER PTO SHAFT HOLDER 1

24 8000762 3/8" SERRATED FLANGE NUT 4 54 8000237 3/8"x 1" BOLT - GR.5 2

25 8001122 1/2" LOCK WASHER 12 55 8014204 3/8" LOCK NUT 2

26 8001107 3/8" LOCK WASHER 6

27 8001100 3/8" FLAT WASHER 6

28 8000061 5/8" STOVER LOCK NUT 4

29 8000775 1/2" HEX NUT 12

30 8015210 1/2" STOVER LOCK NUT 2

139



13” MDSA Augers

HP Series Intake Boot Assembly - All Sizes

140



13” MDSA Augers

REF PART No. DESCRIPTION Q1Y | REF PART No. DESCRIPTION Qry

C306081 RETAINING WASHER 31 8000177 5/16" x 1" BOLT - GR.5

C316542A | GEARBOX FRONT GUARD 32 8000268 3/8"x21/4" BOLT - GR.5

C306061 13" BOOSTER FLIGHT 33 8014204 3/8” STOVER LOCK NUT

C316535 OUTER GEARBOX MOUNT 34 C306075 PTO CHANNEL SUPPORT

C317540A | HP BOOT WELDMENT c/w DECALS 35 8000409 1/2" x 3" BOLT - GR.5

C317541 BOOT CLEANOUT DOOR 36 C306076 13" PTO HOLDER

C316536 INNER GEARBOX MOUNT 37 C305026 PTO CLASP

C202407 5/16" KEY x 2" LG 38 B002094 1/8"x 1 9/16" HAIR PIN CLIP

B198362 BOOT ACCESS COVER 39 B0030081 GEARBOX DRIVE SHAFT

C116471 ACCESS COVER 40 C306053A | 13" HITCH WELDMENT

B = = =] =] =] = =] =] =] =

8000240 3/8”x 1" SF BOLT 41 8000566 3/4"x5 1/2" BOLT - GR.5

8| 3| 3| 3|3 2|3 5| 2| 3|0 = | ofw| | wl~|=

I NG Q) I NG (NG NG RSP (R SRS UG [ UG R IR (R BRI BRI IR (R BRI

B021994 1/8" x 3/4” FOAM 5 42 B001143 3/4” LOCKNUT
B0030234 | 13" HP LOWER GEARBOX 1 43 B030500 5000 LB SIDE WIND IMPLEMENT JACK
B003008 HELICAL GEARBOX 1 44 B002104 3/8" x 2" QUICK RELEASE PIN
8000351 1/2" x 1" SF BOLT 4 45 D615354 LOWER FLIGHT BOLT c/w ZERK
8023369 1/2" SF NUT 12 46 8000156 1/4" x3 1/2" BOLT - GR.5
8000762 3/8" SF NUT 4 47 8000731 1/4" LOCK NUT
8001122 1/2" LOCK WASHER 17 48 8000177 5/16" x 1" BOLT - GR.5 (SHEAR BOLT)
8001107 3/8” LOCK WASHER 6 49 8000672 M10 x 60 BOLT - GR. 8.8 (SHEAR BOLT)

20 8001100 3/8” FLAT WASHER 6 50 8000056 5/16” STOVER LOCK NUT

21 8000061 5/8" LOCK NUT 1 51 8000871 M10 LOCK NUT

22 8000775 1/2" HEXNUT 16

23 8015210 1/2" STOVER LOCK NUT 1

24 8000764 3/8" WING NUT 2

25 8000056 5/16" LOCK NUT 1

26 8000445 1/2" x 9" CARRIAGE BOLT 8

27 8000235 3/8" x 1” CARRIAGE BOLT 6

28 8000511 5/8" x4 1/2" BOLT - GR.8 1

29 8023370 1/2" x 1 1/4” BOLT - GR.5 12

30 8000349 1/2" x 1" BOLT - GR.5

141



13” MDSA Augers

Undercarriage Parts - 1370, 1380 & 1390 XL & HP

142



13” MDSA Augers

REF PART No. DESCRIPTION QTy REF PART No. DESCRIPTION QTy
1 C310273 LADDER WELDMENT - 70 & 80 1 31 B0191680 | 5" x36” HYDRAULIC CYLINDER 2
1 2065106 LADDER WELDMENT - 90 1 32 B0193052 | #8MORB BREATHER 2
2 C311286 SUSPENSION PIN - 1.5” DIA x 20.38" 1 33 B0194611 #8MORB x #6MJIC ELBOW - 1/16” RES 2
3 311287 SUSPENSION PIN BUSHING - 1.5” DIA 2 34 B0191466 | 3/8" HYDRA.HOSE x 8" LG 2
4 8000322 7/16" x 2 1/2" BOLT - GR.5 2 35 B019403 #6MJIC TEE 1
5 8000058 7/16" STOVER LOCK NUT 3 36 B019292 3/8" HYDRA. HOSE x 56’ LG - 70 & 80 1
6 C311288 LADDER PIN - 2" DIA x 24.68" 1 36 B0192891 3/8" HYDRA. HOSE x 61’ LG - 90 1
7 (311289 LADDER PIN BUSHING - 2" DIA 1 37 B019300 BALL VALVE - 3/8”" FPT PORTS 1
8 8000326 7/16" x 3" BOLT - GR.8 1 38 B019516 3/8" MPT x 1/2” MPT NIPPLE 1
9 C311248 SUSPENSION PIN - 1.5" DIA x 18.31” 1 39 B019200 PIONEER MALETIP - 1/2" FPT 1
10 C310278 TRANSPORT REST UPRITE 2 40 B0275102 | PLASTIC MANUAL HOLDER 1
11 311277 CAST TRANSPORT REST 1 4 C314500 MANUAL HOLDER BRACKET 2
12 8023370 1/2" x 1 1/4” BOLT - GR.5 28 42 B0020104 | 1/4" x 4" U-BOLT x 5" DP 2
13 8015210 1/2" STOVER LOCK NUT 32 43 8000734 1/4” FLANGE LOCK NUT 7
14 C313352 AXLE CHANNEL 1 44 8000117 1/4" x 3/4” BOLT - GR.5 3
15 B0020176 1/2" x4 1/2" U-BOLT x 6” DEEP 2 45 B0211395 PLASTIC OVAL GROMMET 1
16 C310292A | AXLE STUB ASSEMBLY c/w HUB 2

NS C310292 AXLE STUB ONLY AR
17 B011217 ST235/85R16 TIRE & 6 BLT RIM 2
18 (C313337 AXLE ARM BASE 2
19 8023348 5/8"x 1 1/4” BOLT - GR.5 12

20 8000061 5/8" STOVER LOCK NUT 36

21 C311274 AXLE ARM WELDMENT - 70 & 80 2

21 2065103 AXLE ARM WELDMENT - 90 2

22 C310290 PIN-11/2"DIAx 3 3/8" LG 2

23 8001160 11/2" SAE FLAT WASHER 4

24 B0020605 | 5/16" x 3" ROLL PIN 4

25 2092593 LIFT ARM WELDMENT - 70 & 80 2

25 2092578 LIFT ARM WELDMENT - 90 2

26 2077323 LIFT CROSS 1

27 8000496 5/8" x 3" BOLT - GR.5 24

28 C311275 AXLE ARM CROSS BRACE - 70 & 80 1

28 2065108 AXLE ARM CROSS BRACE - 90 1

29 B0020161 3/8" x 4" U-BOLT x 5" DEEP 4

30 8000763 3/8” FLANGE LOCK NUT 8

143




13” MDSA Augers

Undercarriage Parts - 13110 XL & HP

144



13” MDSA Augers

REF # PART No. DESCRIPTION QTYy
1 2064037 LADDER WELDMENT - 13110 1
2 2071069 LADDERPIN - 1 1/2" DIA x 25 7/8" LG 1
3 8000424 1/2" x 4" BOLT - GR.8 1
4 8015210 1/2" STOVER LOCK NUT 37
5 2060852 TRANSPORT WEDGE 1
6 8023370 1/2"x 1 1/4" BOLT - GR.5 36
7 C311288 SUSPENSION PIN - 2” DIA x 24.68” LG 1
8 C311289 SUSPENSION BUSHING - 2” DIA 1
9 8000326 7/16" x 3" BOLT - GR.8 1
10 8000283 7/16" STOVER LOCK NUT 2
1 C311248 SUSPENSION PIN - 1.5" DIA x 18.31" LG 1
12 C311287 SUSPENSION BUSHING - 1.5 DIA 1
13 8000322 7/16"x 2 1/2" BOLT - GR.5 1
14 2067467 TRUSSED AXLE - 13110 1
15 2062614 AXLE STUB ¢/w HUB 2
16 D614210 1"x51/8" L-PIN 2
17 B002087 7/16" x 1 3/8" LINCH PIN 2
18 B0275102 PLASTIC MANUAL HOLDER 1
19 B021908 DUAL P-CLIP 1

20 B011217 ST235/85R16 TIRE & 6 BOLT RIM 2
21 2065392 TRANSPORT REST UPRITE- 13110 1
22 2064057 AXLE ARM WELDMENT - 13110 2
23 2060771 LIFT ARM BRACE 2
24 2066288 LIFT ARM WELDMENT 2
25 C310290 11/2"PINx 3 3/8" LG 2
26 8001160 11/2" SAE FLAT WASHER 4
27 B0020605 5/16" x 3" ROLL PIN 4
28 8021940 1"x 11/2" BOLT - GR.5 2
29 8000064 1” STOVER LOCK NUT 2
30 2077323 LIFT CROSS WELDMENT 1
31 8000496 5/8" x 3" BOLT - GR.5 24
32 8000061 5/8" STOVER LOCK NUT 24
33 B0211395 PLASTIC OVAL GROMMET 1
34 2064585 AXLE ARM CROSS BRACE 1
35 B0020186 3/8"x 6" U-BOLT x 3 1/4” DP 4
36 8000762 3/8" SF NUT 8
37 8023774 5" x 36" HYDRAULIC CYLINDER 2
38 B0193052 #8MORB BREATHER 2
39 B0194611 #8MORB x #6MJIC ELBOW - 1 1/16” REST. 2
40 B0191466 3/8" HYDRA. HOSE x 8" 2
41 B019403 #6MJIC TEE 1
42 B0192935 3/8" HYDRA. HOSE x 75’ 1
43 B019300 BALL VALVE - 3/8"FPT PORTS 1
44 B019516 1/2" MPT x 3/8” MPT NIPPLE 1
45 B019200 PIONEER MALE TIP - 1/2” FPT 1

145



13” MDSA Augers

Common Parts - All Sizes

Wheel & Hub Assembly

146



13” MDSA Augers

REF # PART No. DESCRIPTION Qry
1 2050350 13" HEAD END PLATE 1
2 BO11651 TAPERED ROLLER BEARING 1
3 BO11710 TAPERED BEARING BUSHING 1
4 8001150 11/8" SAE FLAT WASHER 1
5 B011629 SPINDLE NUT - 1 1/4"-12 UNF 1
6 B0020475 3/16"x2 1/2" COTTER PIN 1
7 BO11502 DUST CAP 1
8 BO11649 GREASE SEAL 1
9 8000364 1/2" x 1 1/4” BOLT - GR.5 6
10 8001122 1/2" LOCKWASHER 6
11 8000775 1/2" HEX NUT 6
12 BO11652 BEARING RACE 1
13 C315457 13" DOWN SPOUT 1
14 8000240 3/8” x 1" SF BOLT 4
15 8000763 3/8" FLANGE LOCK NUT 4
16 2064610 UPPER FLIGHT STUB 1
17 8000511 5/8"x41/2" BOLT - GR.8 4
18 8023413 1"0OD x 5/8" ID FLAT WASHER 4
19 8000061 5/8" STOVER LOCK NUT 4
20 B0O11503 DUST CAP - 6 BOLT HUB 1 per hub
21 B002054 3/16" x 2" COTTER PIN 1 per hub
22 B0O11681 1" CASTLE NUT 1 per hub
23 B001158 1" SAE FLAT WASHER 1 per hub
24 B011603 OUTER CONE - 6 BOLT HUB 1 per hub
25 B011602 OUTER CUP - 6 BOLT HUB 1 per hub
26 BO11003 6 BOLT HUB ¢/w BEARINGS 1 per hub
27 BO11652 INNER CUP - 6 BOLT HUB 1 per hub
28 BO11651 INNER CONE - 6 BOLT HUB 1per hub
29 B011650 GREASE SEAL - 6 BOLT HUB 1 per hub
30 C310292 AXLE STUB ONLY - 1370, 1380 & 1390 2
30 2060799 AXLE STUB ONLY - 13110 2
31 B011217 ST235/85R16 TIRE & RIM 2
32 B0O11504 WHEEL BOLT 6 per hub
33 C310303 SWING TUBE LIFT ARM 1
34 8000600 1”x 2" BOLT - GR.5 1
35 8000064 1”7 STOVER LOCK NUT 1
36 B0020297 1/2" x 2 3/4” L-PIN 1
37 B002094 1/8"x 2 9/16" HAIR PIN CLIP 1

147




13” MDSA Augers

Auger Decals - All Sizes

XL Series Augers

HP Series Augers

148



13” MDSA Augers

REF # PART No. DESCRIPTION Qry
1 B0210276 2" x 9" AMBER REFLECTIVE TAPE 12
2 B029967 DOWNSPOUT WARNING DECAL 2
3 B029965 AUGER DISCHARGE DECAL 2
4 B029150 LARGE ‘BRANDT’ DIE CUT DECAL 2
5 B029684 "1370-XL+" DECAL 2
5 B029685 1380-XL+" DECAL 2
5 B029686 "1390-XL+" DECAL 2
5 2086831 “13110-XL+' DECAL 2
5 B029675 "1370-HP+" DECAL 2
5 B029676 1380-HP+ DECAL 2
5 B029677 1390-HP+ DECAL 2
5 B029678 "13110-HP+' DECAL 2
6 B029100 COMBINATION DANGER DECAL 1
7 B029969 13" WHEEL EXTENSION DECAL 2
8 B029340 REMOVE PTO DECAL 1
9 B029410 SWING AUGER DECAL 1
10 B029091 HOT SURFACE DECAL 1
11 B029310 CLEAN OUT COVERS DECAL 1
12 B029075 13" HP SHEAR BOLT DECAL 1
13 B0290765 HP+ HITCH POSITION DECAL 1
14 B029330 NEEDLE VALVE DECAL 1
15 B029350 HYDRAULIC OIL DECAL 1
16 B0290615 HITCH/PTO DIMENSIONS DECAL 1
17 B029971 SAFE TRANSPORT DECAL 1
18 B029111 MOVING PART HAZARD DECAL 1
19 B029074 13" XL SHEAR BOLT DECAL 1

149



13” MDSA Augers

XL Series Swing Tube & Spout Assembly

150



13” MDSA Augers

REF PART No. DESCRIPTION Qry REF PART No. DESCRIPTION QTy
1 C314001A | XL SWINGTUBE 1 31 C306029 PLASTIC SPOUT COVER ASSEMBLY 1
2 2071358 XL SWING TUBE FLIGHT 1 32 8000117 1/4" x 3/4” BOLT - GR.5 4
3 B194012 5/16" KEY x 1 1/2" LG 1 33 B027500 PLASTIC WEAR BUSHING 10
4 B0030245 UPPER SWING TUBE GEARBOX 1 34 B021110 SMALL LATCH ASSEMBLY 1
5 B032137 U-JOINT - 1 3/8" x 1 3/8"-21 SPLINE 1 35 B027498 SMALL SWING TUBE SPACER 4
6 8000349 1/2" x 1" BOLT - GR.5 6 36 B198361 LARGE SWING TUBE RETAINER 4
7 8000273 3/8"x21/2" BOLT - GR.5 1 37 8000250 3/8"x11/2" BOLT - GR.5 4
8 B002041 3/8" x 3/8" SET SCREW 2 38 8001088 1/4” LOCKWASHER 4
9 8014204 3/8" STOVER LOCK NUT 2 39 13696 SPOUT COVER SEAL 1
10 8001122 1/2" LOCKWASHER 6 40 C309205 LIFTING LUG 1
11 B0321125 | U-JOINT-1"x1" 1 41 B017040 WOOD BEARING HOUSING 1
12 B009700 1.25" x.25" WOODRUFF KEY - #810 1 42 B017044 13/8" ID WOOD BEARING 1
13 C303972 SPOUT TUBE SEAL 1 43 C306064 SPOUT STEADY BEARING MOUNT 1
14 B0090026 | #50-18 SPROCKET -1 3/8" BORE 1 44 8000235 3/8" x 1" CARRIAGE BOLT 6
15 B496680 5/16" KEY x 1 1/2" LG 1 45 8000762 3/8" SF NUT 6
16 8000283 3/8" x 3" BOLT - GR.8 1 46 B008801 24" CABLE LANYARD 1
17 B009593 50-2 ROLLER CHAIN x 18 PITCH 1 47 B029090 KEEP HANDS AND FEET DECAL 1
18 B027499 PLASTIC SPACER BUSHING 8 48 B029110 KEEP ALL SHIELDS IN PLACE DECAL 1
19 C100870 RETAINER PLATE 4 49 B029111 MOVING PART HAZARD DECAL 1

20 8000244 3/8"x11/4"BOLT - GR.5 8 50 B029662 XL HOPPER DECAL 2

21 8001107 3/8" LOCK WASHER 12 51 B029699 ‘+' DECAL 2

22 C316537 UPPER SPOUT SWIVEL 1

23 C306067 LOWER SPOUT SWIVEL 1

24 (306042 SWIVEL BUSHING 2

25 8001118 1/2" SAE FLAT WASHER 2

26 8001122 1/2" LOCKWASHER 2

27 8023370 1/2" x 1 1/4" BOLT - GR.5 2

28 C305019 18" DOWNSPOUT HOSE x 12" 1

29 B024211 10" HOSE CLAMP 2

29 B0242085 | 7" HOSE CLAMP 2

30 B021100 LARGE LATCH ASSEMBLY 2

151




13” MDSA Augers

HP Series Swing Tube & Spout Assembly

152



13” MDSA Augers

REF PART No. DESCRIPTION Qry REF PART No. DESCRIPTION Qry
1 2075403 HP SWING TUBE 1 31 C306029 PLASTIC SPOUT COVER ASSEMBLY 1
2 2071367 HP SWING TUBE FLIGHT 1 32 8000117 1/4" x 3/4” BOLT - GR.5 4
3 B194012 5/16" KEY x 1 1/2" LG 1 33 B027500 PLASTIC WEAR BUSHING 10
4 B0030245 UPPER SWING TUBE GEARBOX 1 34 B021110 SMALL LATCH ASSEMBLY 1
5 B032137 U-JOINT - 1 3/8"x 1 3/8"-21 SPLINE 1 35 B027498 SMALL SWING TUBE SPACER 4
6 8000349 1/2" x 1" BOLT - GR.5 6 36 B198361 LARGE SWING TUBE RETAINER 4
7 8000273 3/8”x21/2" BOLT - GR.5 1 37 8000250 3/8”x11/2" BOLT - GR.5 4
8 B002041 3/8" x 3/8" SET SCREW 2 38 8001088 1/4" LOCK WASHER 4
9 8014204 3/8" STOVER LOCK NUT 2 39 13696 SPOUT COVER SEAL 1
10 8001122 1/2" LOCK WASHER 6 40 8000762 3/8” SFNUT 6
11 B0321125 | U-JOINT-1"x1" 1 41 B017040 WOOD BEARING HOUSING 1
12 B009700 1.25" x .25" WOODRUFF KEY - #810 1 42 B017044 13/8” 1D WOOD BEARING 1
13 13684 SPOUT TUBE SEAL 1 43 C306064 SPOUT STEADY BEARING MOUNT 1
14 B0090026 | #50-18 SPROCKET -1 3/8" BORE 1 44 8000235 3/8" x 1" CARRIAGE BOLT 6
15 B496680 5/16" KEY x 1 1/2" LG 1 45 B008801 24" CABLE LANYARD 1
16 8000283 3/8"x 3" BOLT - GR.8 1 46 B029090 KEEP HANDS AND FEET DECAL 1
17 B009593 50-2 ROLLER CHAIN x 18 PITCH 1 47 B029110 KEEP ALL SHIELDS IN PLACE DECAL 1
18 B027499 PLASTIC SPACER BUSHING 8 48 B029111 MOVING PART HAZARD DECAL 1
19 C100870 RETAINER PLATE 4 49 B029697 HP HOPPER DECAL 2

20 8000244 3/8"x11/4” BOLT - GR.5 8 50 B029699 ‘+' DECAL 2

21 8001107 3/8" LOCK WASHER 12 51 B0090026 | 50-18 SPROCKET - 1 3/8" BORE 1

22 C306028 UPPER SPOUT SWIVEL 1 52 2075310 SWING TUBE TRANSITION 1

23 C306067 LOWER SPOUT SWIVEL 1 53 8000364 1/2"x11/2" BOLT - GR.5 12

24 (306042 SWIVEL BUSHING 2 54 8001122 1/2" LOCK WASHER 12

25 8001118 1/2" SAE FLAT WASHER 2 55 8000775 1/2" HEX NUT 12

26 8001122 1/2" LOCK WASHER 2

27 8023370 1/2"x 1 1/4" BOLT - GR.5 2

28 (305019 18” DOWNSPOUT HOSE x 12" 1

29 B024211 10" HOSE CLAMP 2

29 B0242085 | 7" HOSE CLAMP 2

30 B021100 LARGE LATCH ASSEMBLY 2

153




13” MDSA Augers

XL Series Swing Hopper Assembly

154



13” MDSA Augers

REF # PART No. DESCRIPTION Qry
1 C318514 13" XL SWING HOPPER WELDMENT 1
2 C318521 13" XL HOPPER TRANSITION 1
3 C116446A DRIVELINE HANGER ASS’Y c/w BEARING 1

NS B017261 1" BEARING ONLY AR
4 C104009H HOPPER FLIGHT 2
5 B011046 10” SOLID HOPPER TIRE & RIM 4
6 C316528 13" XL HOPPER DRIVESHAFT 1
7 B0321125 1"x 1" U-JOINT 2
8 C311380 FLIGHT HANGER ASS'Y c/w BEARING 2
NS B017261 1" BEARING ONLY AR
9 B002091 177" x 3 3/4" HAIR PIN CLIP 4
10 B0210418 RUBBER HOPPER EXTENSION 2
11 B198071 ALUMINUM HOLD DOWN STRAP 12
12 C104010 HOPPER SAFETY GRATE 1
13 B198358 HOPPER MESH RETAINER 4
14 8000174 5/16" x 1" CARRIAGE BOLT 36
15 8000747 5/16"” FLANGE LOCK NUT 36
16 C318522 TRANSITION COVER 1
17 C313134 BAFFLE PLATE 1
18 C311384A 13" XL TRANSITION FLIGHT SUPPORT 1
NS B017261 1" BEARING ONLY AR
19 80002352 3/8” x 1" CARRIAGE BOLT 10
20 8000762 3/8" SERRATED FLANGE NUT 12
21 8000167 5/16" x 3/4” CARRIAGE BOLT 3
22 8000056 5/16" LOCK NUT 3
23 8000525 3/4" x 1 1/4" BOLT 2
24 B001143 3/4" LOCK NUT 2
25 C316006C 13" TRANSITION FLIGHT - CHROMED 1
26 B198856 HOPPER WHEEL PIN 4
27 8000240 3/8” x 1" SERRATED FLANGE BOLT 2
28 B009700 1.25" x .25" WOODRUFF KEY - #810 2
29 8020359 LATCH 2
30 C104022 HOPPER FOAM SEAL 2
31 8000248 3/8" x 1 1/2" CARRIAGE BOLT 4
32 C318462 RUBBER SEAL 1
33 C318463 RUBBER SEAL RETAINER 1
34 B027815 HOPPER BEARING SHIELD 3

155



13” MDSA Augers

HP Series Swing Hopper Assembly

156



13” MDSA Augers

REF # PART No. DESCRIPTION Qry
1 C318516 13” HP SWING HOPPER WELDMENT 1
2 2075403 13" HP SWING TUBE 1
3 (C311382 DRIVELINE HANGER ASS'Y c/w BEARING 1

NS B017261 1" BEARING ONLY AR
4 C104009H HOPPER FLIGHT 2
5 B011046 10” SOLID HOPPERTIRE & RIM 4
6 C306005 13” HP HOPPER DRIVESHAFT 1
7 B0321125 1" x 1" U-JOINT 2
8 C311380 FLIGHT HANGER ASS'Y c/w BEARING 2

NS B017261 1" BEARING ONLY AR
9 B002091 177" x 3 3/4” HAIR PIN CLIP 4
10 B0210418 RUBBER HOPPER EXTENSION 2
11 B198071 ALUMINUM HOLD DOWN STRAP 12
12 C104010 HOPPER SAFETY GRATE 1
13 B198358 HOPPER MESH RETAINER 4
14 8000174 5/16" x 1" CARRIAGE BOLT 36
15 8000747 5/16" FLANGE LOCK NUT 36
16 318523 TRANSITION COVER 1
17 C306011 BAFFLE PLATE 1
18 C315460A 13" HP TRANSITION FLIGHT SUPPORT 1

NS B017261 1" BEARING ONLY AR
19 8000235 3/8" x 1" CARRIAGE BOLT 10
20 8000762 3/8" SERRATED FLANGE NUT 22
21 8000167 5/16" x 3/4” CARRIAGE BOLT 1
22 8000056 5/16" LOCK NUT 3
23 8000525 3/4" x11/4" BOLT 2
24 B001143 3/4" LOCK NUT 2
25 C306006C 13" TRANSITION FLIGHT - CHROMED 1
26 B198856 HOPPER WHEEL PIN 4
27 8000240 3/8" x 1" SERRATED FLANGE BOLT 6
28 B009700 1.25" x .25" WOODRUFF KEY - #810 2
29 8020359 LATCH 2
30 C104022 HOPPER FOAM SEAL 2
31 (311246 HOPPER FLIGHT SUPPORT 2
32 8000248 3/8"x 1 1/2" CARRIAGE BOLT 4
33 8025163 5/16" x 2" CARRIAGE BOLT 2
34 8023520 5/16" SF NUT 2
35 C116996 TRANSITION COVER HOLDER 2
36 8001093 5/16" FLAT WASHER 10
37 8024509 5/16" LOCK WASHER 2
38 8000748 5/16" WING NUT 2
39 (318464 RUBBER SEAL 1

40 (C318465 RUBBER SEAL RETAINER 1

41 B027815 HOPPER BEARING SHIELD 3

157



13” MDSA Augers

XL Series Swing Hopper Drive

158



13” MDSA Augers

REF # PART No. DESCRIPTION Qry
1 C104017 CHAIN TENSION PLATE 2
2 8000193 5/16" x 2" FULL THREAD BOLT 2
3 8000739 5/16" HEX NUT 6
4 BO17111 1" -2 BOLT FLANGETTE BEARING 3
5 8000174 5/16" x 1" CARRIAGE BOLT 8
6 8000747 5/16" LOCKING FLANGE NUT 6
7 B009700 1.25" x .25" WOODRUFF KEY - #810 3
8 B002073 11/2"0D x 1" ID x 10 GA MACH. BUSHING 1
9 B0090021 50-21 DOUBLE SPROCKET - 1” BORE 1
10 B0094127 50-15 SPROCKET - 1” BORE - EXTENDED HUB 2
11 B0020718 11/4" OD x 3/8" ID WASHER 3
12 8001107 3/8" LOCK WASHER 3
13 8000230 3/8" x 5/8" BOLT 3
14 B0090054 R50 x 34 PITCH ROLLER CHAIN c¢/w CONN 2
15 C104021 HOPPER CHAIN GUARD 1
16 8000748 5/16" WING NUT 2
17 B0210011 1”1D COLLAR 3
18 B008800 24” CABLE LANYARD 1
19 8001093 5/16" FLAT WASHER 2
20 B002070 11/2"0D x 1" ID x 14 GA MACH. BUSHING 1
21 B029111 MOVING PARTS HAZARD DECAL 1

159



13” MDSA Augers

HP Series Swing Hopper Drive

160



13” MDSA Augers

REF # PART No. DESCRIPTION QTY
1 C104017 CHAIN TENSION PLATE 2
2 8000193 5/16" x 2" FULL THREAD BOLT 2
3 8000739 5/16" HEX NUT 6
4 BO17111 1”- 2 BOLT FLANGETTE BEARING 3
5 8000174 5/16" x 1" CARRIAGE BOLT 8
6 8000747 5/16" LOCKING FLANGE NUT 6
7 B009700 1.25" x .25" WOODRUFF KEY - #810 3
8 B002073 11/2"0Dx 1" ID x 10 GA MACH. BUSHING 1
9 B0090021 50-21 DOUBLE SPROCKET - 1” BORE 1
10 B0094127 50-15 SPROCKET - 1” BORE - EXTENDED HUB 2
11 B0020718 1 1/4” OD x 3/8” ID WASHER 3
12 8001107 3/8" LOCK WASHER 3
13 8000230 3/8” x 5/8” BOLT 3
14 B0090052 R50 x 33 PITCH ROLLER CHAIN c/w OFF & CONN 2
15 C104021 HOPPER CHAIN GUARD 1
16 8000748 5/16" WING NUT 2
17 B0210011 1”ID COLLAR 3
18 B008800 24" CABLE LANYARD 1
19 8001093 5/16" FLAT WASHER 2
20 B029111 MOVING PARTS HAZARD DECAL 1

161



13” MDSA Augers

Weasler PTO Shaft Parts

1370XL+ & 1380XL+ PTO Shaft

REF # PART No. DESCRIPTION QTYy
1 B003748 YOKE - 1 3/4" - 20 SPLINE 1
2 B0037151 CROSS & BEARING KIT 3
3 B003744 SHEAR YOKE - 1 3/8” - 6 SPLINE 1
4 B003746 OUTER GUARD 1
5 B003747 INNER GUARD 1
6 B0030521A HALF SHAFT - IMPLEMENT END c/w GUARD 1
7 B003052T HALF SHAFT - TRACTOR END - ¢/w GUARD 1

NS 8000010 SHEAR BOLT-5/16" x 1" - GR.8 2
MS 8000056 SHEAR NUT - 5/16” STOVER LOCK NUT 2
NS B0030521 PTO SHAFT - COMPLETE 1

162




Weasler PTO Shaft Parts

1390XL+ & 13110 XL+ PTO Shaft

13” MDSA Augers

REF # PART No. DESCRIPTION Qry
1 B0038201 YOKE - 1 3/4" - 20 SPLINE 1
2 B0037171 CROSS & BEARING KIT 3
3 B003824 SHEAR YOKE - 1 3/8” - 6 SPLINE 1
4 B003937 OUTER GUARD 1
5 B003936 INNER GUARD 1
6 B003938 HALF SHAFT - IMPLEMENT END ¢/w GUARD 1
7 B003939 HALF SHAFT - TRACTOR END - ¢/w GUARD 1

NS 8000010 SHEARBOLT - 5/16"x 1" - GR.8 2
MS 8000056 SHEAR NUT - 5/16" STOVER LOCK NUT 2
NS B0030541 PTO SHAFT - COMPLETE 1

163



13” MDSA Augers

Weasler PTO Shaft Parts

1370HP+ & 1380HP+ PTO Shaft - 1 3/8” 21 Spline Input
(Black Yokes)

REF # PART No. DESCRIPTION Qry
1 B003960 YOKE - 1 3/4" - 20 SPLINE 1
2 B0037175 CROSS & BEARING KIT - CV END 2
3 B0037161 CROSS & BEARING KIT - SHEAR END 1
4 B003964 SHEARYOKE - 1 3/8" - 21 SPLINE 1
5 B003967 INNER GUARD 1
6 B003966 OUTER GUARD 1
7 B003968 HALF SHAFT - IMPLEMENT END ¢/w GUARD 1
8 B003969 HALF SHAFT - TRACTOR END - ¢/w GUARD 1

NS B003102 SHEAR BOLT - 5/16" x 1" - GR.5 2
MS B003103 SHEAR NUT - 5/16" STOVER LOCK NUT 2
NS B003073 PTO SHAFT - COMPLETE 1

164



Weasler PTO Shaft Parts

13” MDSA Augers

1370HP+ & 1380HP+ PTO Shaft - 1 3/4” 20 Spline Input

(Black Yokes)

REF # PART No. DESCRIPTION Qry
1 B003960 YOKE - 1 3/4" - 20 SPLINE 1
2 B0037175 CROSS & BEARING KIT - CV END 2
3 B0037161 CROSS & BEARING KIT - SHEAR END 1
4 B003974 SHEARYOKE - 1 3/4" - 20 SPLINE 1
5 B003977 INNER GUARD 1
6 B003976 OUTER GUARD 1
7 B003978 HALF SHAFT - IMPLEMENT END ¢/w GUARD 1
8 B003979 HALF SHAFT - TRACTOR END - ¢/w GUARD 1

NS B003102 SHEAR BOLT - 5/16" x 1" - GR.5 2
MS B003103 SHEAR NUT - 5/16" STOVER LOCK NUT 2
NS B003076 PTO SHAFT - COMPLETE 1

165



13” MDSA Augers

Walterscheid PTO Shaft Parts

1380HP+ & 1390HP+ PTO Shaft-1 3/8” 21 Spline Input
(Yellow Yokes)

166



13” MDSA Augers

REF # PART NoO. DESCRIPTION Q1Y
1 B00377310 YOKE - TRACTOR END - 1 3/8"-21 SPLINE 1
2 B00377309 CROSS & BEARING KIT 1
3 B00377308 OUTER TUBE & SLEEVE - TRACTOR END 1
4 B00377307 INNER SHAFT - TRACTOR END 1
5 B00377306 SPRING PIN - T0mm x 75mm 1
6 B00377305 YOKE - IMPLEMENT END 1
7 B00377304 CROSS & BEARING KIT 1
8 B00377303 DOUBLE YOKE 1
9 B00377302 CROSS & BEARING KIT 1
10 B00377301 SHEAR YOKE - IMP END - 1 3/4”-20 SPLINE 1
11 8000672 SHEAR BOLT - 10mm x 60mm - GR.8.8 1
12 8000871 SHEAR NUT - 10mm 1
13 B00399406 BEARING RING 2
14 B00377316 GUARD CONE-7RIB 1
15 B003994007 SHIELD SCREW 10
16 B00377322 REINFORCING COLLAR 1
17 B00377315 INNER SHIELD TUBE 1
18 B003994011 SUPPORT BEARING 1
19 B00377314 OUTER SHIELD TUBE 1
20 B00377312 FLEX NET & GUARD ASSEMBLY 1
21 B003994010 RESTRAINT CHAIN 2
22 B00377311 CV GUARD & BEARING ASSEMBLY 1
23 B00377323 LUBRICATION DECAL 1
NS B003787 IMPLEMENT END c/w GUARD - 1 3/4"-20 SPL 1
NS B003788 TRACTOR END c/w GUARD - 1 3/8"-21 SPL 1
NS B003073G PTO SHAFT - COMPLETE 1

167



13” MDSA Augers

Walterscheid PTO Shaft Parts

1380HP+, 1390HP+ & 13110HP+ PTO Shaft - 1 3/4” 20 Spline Input
(Yellow Yokes)

168



13” MDSA Augers

REF # PART NoO. DESCRIPTION Q1Y
1 B00377610 YOKE - TRACTOR END - 1 3/4"-20 SPLINE 1
2 B00377309 CROSS & BEARING KIT 1
3 B00377308 OUTER TUBE & SLEEVE - TRACTOR END 1
4 B00377307 INNER SHAFT - TRACTOR END 1
5 B00377306 SPRING PIN - T0mm x 75mm 1
6 B00377305 YOKE - IMPLEMENT END 1
7 B00377304 CROSS & BEARING KIT 1
8 B00377303 DOUBLE YOKE 1
9 B00377302 CROSS & BEARING KIT 1
10 B00377301 SHEAR YOKE - IMP END - 1 3/4”-20 SPLINE 1
11 8000672 SHEAR BOLT - 10mm x 60mm - GR.8.8 1
12 8000871 SHEAR NUT - 10mm 1
13 B00399406 BEARING RING 2
14 B00377316 GUARD CONE-7RIB 1
15 B003994007 SHIELD SCREW 10
16 B00377322 REINFORCING COLLAR 1
17 B00377315 INNER SHIELD TUBE 1
18 B003994011 SUPPORT BEARING 1
19 B00377314 OUTER SHIELD TUBE 1
20 B00377312 FLEX NET & GUARD ASSEMBLY 1
21 B003994010 RESTRAINT CHAIN 2
22 B00377311 CV GUARD & BEARING ASSEMBLY 1
23 B00377323 LUBRICATION DECAL 1
NS B003787 IMPLEMENT END c/w GUARD - 1 3/4"-20 SPL 1
NS B003789 TRACTOR END c/w GUARD - 1 3/4"-20 SPL 1
NS B003076G PTO SHAFT - COMPLETE 1

169



13” MDSA Augers

XL Series Upper Swing Drive Gearbox

REF # PART No. DESCRIPTION Qry
1 B003023510 INPUT SHAFT SEAL 1
2 B003023511 OUTPUT SHAFT SEAL 1
3 B003023505 BEARING CONE 4
4 B003023506 BEARING CUP 4
NS B0030245 GEARBOX - COMPLETE 1

170




XL Series Lower Swing Drive Gearbox

13” MDSA Augers

© 3
3
4
4
REF # PART No. DESCRIPTION Qry
1 B003023511 INPUT SHAFT SEAL 1
2 B003023510 OUTPUT SHAFT SEAL 1
3 B003023505 BEARING CONE 4
4 B003023506 BEARING CUP 4
NS B0030237 GEARBOX - COMPLETE 1

171



13” MDSA Augers

HP Series Upper Swing Drive Gearbox

REF # PART No. DESCRIPTION Qry
1 B003023510 INPUT SHAFT SEAL 1
2 B003023511 OUTPUT SHAFT SEAL 1
3 B003023505 BEARING CONE 4
4 B003023506 BEARING CUP 4
NS B0030245 GEARBOX - COMPLETE 1

172




HP Series Lower Swing Drive Gearbox

13” MDSA Augers

(G
Q/H 3
) ]
Q
REF # PART NoO. DESCRIPTION Qry
1 B003023511 INPUT SHAFT SEAL 1
2 B003023510 OUTPUT SHAFT SEAL 1
3 B003023505 BEARING CONE 4
4 B003023506 BEARING CUP 4
NS B0030234 GEARBOX - COMPLETE 1

173



13” MDSA Augers

HP Series Main Speed Reduction Gearbox

o

&

% %@
_ ,,;/®
7 -
S )

(9
7z

pEpEsos

@@ SECTION A-A

174



13” MDSA Augers

REF # PART No. DESCRIPTION QTYy
1 B00300803 5/16" x 110mm BOLT 14
2 B00300804 5/16" WASHER 14
3 B00300805 5/16" NUT 14
4 B00300806 OUTPUT GEAR, M4.5, 35 TOOTH 1
5 B00300807 KEY, 12mm x 8mm x 49mm 2
6 B00300814 BEARING 2
7 B00300809 OUTPUT SHAFT c/w KEY 1
8 B00300810 VITON SEAL, 95mm x 75mm x 10mm 2
9 B00300811 BEARING 4
10 B00300812 SEAL, 80mm x 60mm x 10mm 2
11 B00300813 IDLER SLEEVE, 19 TOOTH 1
12 B00300814 BEARING 2
13 B00300815 OUTPUT SHAFT c/w SPLINE 1
14 B00300816 OUTPUT GEAR, M4.5, 35 TOOTH 1
15 B00300810 VITON SEAL, 95mm x 75mm x 10mm 2
16 B00300818 PIN, 5mm x 30mm 2
17 B00300822 INPUT SHAFT, 19 TOOTH 1
18 B00300823 SPACER AR
19 B00300824 SPACER AR
20 B00300825 LOCKING SYSTEM 2
21 B00300830 SHIM, 85mm OD x 75mm ID x 0.1mm AR
22 B00800831 SHIM, 85mm OD x 75mm ID x 0.2mm AR
23 B00300832 STAMPED COVER 2
24 B00300833 SNAP RING 2
25 B00300834 SEAL COVER 2
NS B0030081 REMOVABLE INPUT SHAFT - 1 3/4” SPLINED 1
NS B003008 MAIN GEARBOX - COMPLETE 1

175



13” MDSA Augers

XL Series Reversing Kit

REF # PART No. DESCRIPTION Qry
1 C302718 REVERSER - MAIN BRACKET 1
2 B032210 REVERSER - 20 SPLINED SHAFT 1
3 B185206 1/4” KEY x 1 1/8” LONG 1
4 B017120 1 1/4” BEARING - 2 BOLT FLANGETTE 2
5 B009160 80-12 SPROCKET - 1 1/4” BORE 1
6 8000235 3/8" x 1" CARRIAGE BOLT 4
7 8014204 3/8” STOVER LOCK NUT 4
8 B009025 R80 CHAIN x 35 PITCH 2
9 B001143 3/4" LOCK NUT 1
10 8000780 1/2" LOCK NUT 1
11 8001118 1/2" FLAT WASHER 1
12 C306719 11/2" LONG SPACER 1

NS B009051 R80 CHAIN OFFSET LINK 1

176



	CHAPTER 9 Parts List
	9.1 Drawing List


